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Generalised anxiety disorder (GAD)

- To diagnose must have both core symptoms:

- Excessive anxiety and worry, occurring more days than not for at
least 6/12, about a variety of events or activities.

AND

- Difficulty controlling the worry or feelings of anxiety.

AND

any 3 of following for atleast 6/12:

- A feeling of tension or restlessness.

- Tendency to become easily fatigued.

- Difficulty concentrating or mind going blank.
- Irritability.

- Significant muscle tension.

- Difficulty sleeping.

- UK study = 40% of patients are assymptomatic at 12 yr.
- USA study = 38% full remission, 47% partial remission at 5 yr.

Y

Management

» Counselling

——>» Medication

» Anxiolytics >

- Use if severe anxiety that is disabling
and causing significant distress.

- Only for max 2-4/52.

- e.g. Lorazepam has short half life.

- 1mg, half a tablet OD - TDS PRN

—— > Others >

——>» Antidepressants —————— >

Stopping antidepressants ———————>>

- latrogenic adverse drug reaction secondary to a relative or
absolute increase in serotonin levels in the central and
peripheral nervous system.

Switching antidepressants

<<—— Serotonin syndrome

- Propranolol.
- Promethazine.
- Zopiclone.

Evidence base ———»

- Avoid citalopram.
- Avoid mirtazapine.

Sertraline 4-6/52
—— 1st line—>» OR
Escitalopram 4-6/52

—if fails—>» OR

% - Usually should withdraw over 4/52.

- Rarely get withdrawal symptoms if the antidepressant
course was < 8/52.
- Fluoxetine can be stopped abrupty if dose was 20mg OD.
If higher, then over 4/52.

withdrawal
symptoms

\4

\4

- » - Teeth grinding.
- Myoclonus.

1. Mental status:
- Agitation.
—>» - Confusion.

- Delirium.

- Hallucinations.

- Vortioxetine

- Refer to 20 care

- Flu-like symptoms.

if mild—>{ Reassure that will settle in a few days.

- Headache.

- Dizziness.

- Nausea.

- Paraesthesiae.

- Anxiety.
- Diarrhoea.

and taper more slowly.

_if significant > Restart at a dose which did not cause it,

- Identifying and discontinuing the serotonergic medication(s),

2. Neuromuscular hyperactivity:
- Shivering.

- Hyperreflexia.

- Symptom onset may occur between 2-24hr post ingestion.

- Chronic less dramatic presentations have been described where the only symptom may be anxiety,

restlessness or diarrhoea, thus perhaps escaping recognition. In some cases symptoms
may be misattributed to deterioration in mental state; with the risk of increasing or
additional use of further medications. Severe cases of serotonin syndrome are said to
carry a mortality of between 0.1% and 12%.

resolution usually follows within 1-2 days

medical team.

3. Autonomic instability:
- Fever.
- Sweating.
> - Tachycardia. _
- Hypo/hypertension.
- Flushing.
- Abdominal pain.
- Diarrhoea.

Amitriptyline to:

Citalopram: halve dose, and add citalopram, then slow withdraw.
Duloxetine: cross taper cautiously, starting duloxetine 30mg OD.
Escitalopram: halve dose, and add escitalopram, then slow withdraw.
Fluoxetine: halve dose, and add fluoxetine, and slow withdraw.
Mirtazapine: cross taper cautiously.

Paroxetine: halve dose, and add paroxetine, then slow withdraw.
Sertraline: halve dose, and add sertraline, then slow withdraw.
Venlafaxine: cross taper cautiously, starting venlafaxine 37.5mg OD.

Citalopram to:

Amitriptyline: cross taper cautiously.
Duloxetine: can stop suddenly, then start duloxetine 60mg OD next day.

Mirtazapine: cross taper cautiously.

Paroxetine: taper and stop, then start paroxetine 10mg OD.
Sertraline: taper and stop, then start sertraline 25mg OD.
Venlafaxine: cross taper cautiously, starting venlafaxine 37.5mg OD.

- 70% of cases are said to resolve within the first 24 hours
> - Moderate to severe cases require further intervention including input from the acute

- This should be done immediately in cases where large quantities of drugs have

been consumed and where there is doubt about quantity/type of medication ingested,
combinations of medications involved and, or where there is suicidal intent as the extent
of the overdose may not have been fully revealed

—>»| Fluoxetine: taper and stop, then start fluoxetine 10mg OD. —>>

Duloxetine to:

Amitriptyline: cross taper cautiously, start very low dose amitriptyline.
Citalopram: cross taper cautiously, starting citalopram 10mg OD.
Escitalopram: cross taper cautiously, starting escitalopram 5mg OD.
Fluoxetine: taper and stop, then start fluoxetine.

Mirtazapine: cross taper cautiously.

Paroxetine: taper and stop, then start paroxetine.

Sertraline: cross taper cautiously, starting sertraline 25mg OD.
Venlafaxine: taper and stop, then start venlafaxine.

of the prescribed drugs.

- Consider alternatives where possible.
- Some of the causative medications can be individually re-titrated gradually;

—> beginning at lower doses.

5/52 washout period.

- 1-2/52 after the serotonin syndrome has resolved, undertake detailed review

- Most SSRIs have a half-life of 12-36 hours and require approximately a 1-2/52
washout period before re-starting.
- Fluoxetine has active metabolites with a 5-7/7 half life, thereby requiring a

Escitalopram to:

Amitriptyline: cross taper cautiously.

Duloxetine: can stop suddenly, then start duloxetine 60mg OD next day.
Fluoxetine: taper and stop, then start fluoxetine 10mg OD.

Mirtazapine: cross taper cautiously.

Paroxetine: taper and stop, then start paroxetine 10mg OD.

Sertraline: taper and stop, then start sertraline 25mg OD.

Venlafaxine: cross taper cautiously, starting venlafaxine 37.5mg OD.

Fluoxetine to:

Amitriptyline: taper and stop, wait 4-7/7, then start very low dose amitriptyline.

Citalopram: taper and stop, wait 4-7/7, then start citalopram 10mg OD.
Duloxetine: can stop suddenly, then start duloxetine 60mg OD next day.
Escitalopram: taper and stop, wait 4-7/7, then start escitalopram 5mg OD.
Mirtazapine: cross taper cautiously, starting mirtazapine 15mg ON.
Paroxetine: taper and stop, wait 4-7/7, then start paroxetine 10mg OD.
Sertraline: taper and stop, wait 4-7/7, then start sertraline 25mg OD.
Venlafaxine: taper and stop, then start venlafaxine 37.5mg OD.

Mirtazapine to:

Amitriptyline: cross taper cautiously, use very low dose amitriptyline.
Citalopram: cross taper cautiously.

Duloxetine: cross taper cautiously, starting duloxetine 30mg OD.
Escitalopram: cross taper cautiously.

Fluoxetine: cross taper cautiously.

Paroxetine: cross taper cautiously.

Sertraline: cross taper cautiously.

Venlafaxine: cross taper cautiously.

Paroxetine to:

Amitriptyline: cross taper cautiously, then start very low dose amitriptyline.

Citalopram: taper and stop, then start citalopram 10mg OD.

Duloxetine: can stop suddenly, then start duloxetine 60mg OD next day.

Escitalopram: taper and stop, then start escitalopram 5mg OD.
Fluoxetine: taper and stop, then start fluoxetine 10mg OD.
Mirtazapine: cross taper cautiously.

Sertraline: taper and stop, then start sertraline 25mg OD.
Venlafaxine: cross taper cautiously, starting venlafaxine 37.5mg OD.

>

Sertraline to:

Amitriptyline: cross taper cautiously, use very low dose amitriptyline.
Citalopram: taper and stop, then start citalopram 10mg OD.

Duloxetine: can stop suddenly, then start duloxetine 60mg OD next day. 3

Escitalopram: taper and stop, then start escitalopram 5mg OD.
Fluoxetine: taper and stop, then start fluoxetine 10mg OD.
Mirtazapine: cross taper cautiously.

Paroxetine: taper and stop, then start paroxetine 10mg OD.
Venlafaxine: cross taper cautiously, starting venlafaxine 37.5mg OD.

Venlafaxine to:

Amitriptyline: cross taper cautiously, use very low dose amitriptyline.
Citalopram: cross taper cautiously, starting citalopram 10mg OD.
Duloxetine: taper and stop, then start duloxetine 30mg OD.
Escitalopram: cross taper cautiously, starting escitalopram 5mg OD.
Fluoxetine: cross taper cautiously, starting fluoxetine 10mg OD.
Mirtazapine: cross taper cautiously.

Paroxetine: cross taper cautiously, starting paroxetine 10mg OD.
Sertraline: cross taper cautiously, starting sertraline 25mg Od.




